36-366

LC=-1-1
AADE LTA RESAW KIT FOR 426-11-655-0002

“THE LUMBER COMPANY"” Dated 4-5-85

13(2)

\
% 14(2)
susm

16(2)

52 49(6)— i
f 46“"%:@—%0(3)
48(8)
Py 47(8)\
L~ : - 46(8)\ -
54(2)
55(2)ﬂ - /41”7 \ -
L7 .
|
,ﬁ@/ { 45(8)
|
f
\
N
AN
N \&}




REPLACEMENT PARTS

REF.  PART NO. DESCRIPTION
m. . . )
1 426-11-091-0001 Table
2 901-02-030-0431 5/16-18 x 1" Flat Hd Screw
3 426-11-104-0006 Spacer
4 426-11-055-0005 Fence Quide Rail
5 904-01-010-1604 5/16" Washer
6 904-02-010-1703 5/16" Lockwasher
7 902-01-010-1300 5/16-18 Hex Nut
8 426-11-343-0001 Fence Body Asserbly
9 901-01-060-0605 5/16-18 x 1/2" Hex Hd Cap Screw
10 904-01-010-1620 11/32" Washer
n 419-96-084-0001 Fence Slide
12 432-02-411-0001 Knob Assenbly
13 426-11-055-0004 Blade Guide
14 904-01-010-1604 5/16" Washer
15 904-02-010-1703 5/16" Lockwasher
16 902-01-010-1300 5/16-18 Hex Nut
17 426-11-129-0005 Rear Table Angle
18 904-01-010-1604 5/16" Washer
19 904-02-010-1703 5/16" Lockwasher
20 902-01-010-1300 5/16-18 Hex Nut
21 426-11-014-0009 Throttle Bracket
2 901 -02-010-0561 #10-32 x 3/8" Rd Hd Screw
23 925-09-013-1446 Throttle Cable
24 904-03-030-1795 #10 External Tooth Lockwasher
25 202-01-120-1203 #10-32 Hex Nut
2% 426-11-074-0001 Hole Plug
27 426-11-089-0006 Table Support
28 426-11-027-0001 Qlamp
29 904-01-010-1604 5/16" Washer
30 904-02-010-1703 5/16" Lockwasher
3l 901 -01-060-0649 5/16-18 x 1" Hex Hd Cap Screw
32 902-02-040-1303 5/16-18 Sq Mt
33 426-11-027-0002 Clawmp
A 426-11-027-0006 Clamp
35 904-02-010-1703 5/16" Lockwasher
3¥% 902-01-010-1300 5/16-18 Hex Nut
37 426-11-014-0007 Engine Support Bracket
3 901 -01-060-0602 5/16-18 x 1 1/4" Hex Hd Cap Screw
39 901-01-060-0649 5/16-18 x 1" Hex Hd Cap Screw
40 904-01-010-1604 5/16" Washer
4] 426-11-066-0002 Engine Support Leg
42 429-11-129-0002 Rear Base Angle
a3 426-11-129-0003 Side Base Angle
a4 426-11-129-0001 Front Base Angle
45 901 -02-030-0431 5/16-18 x 1" Flat Hd Screw
46 904-01-010-1604 5/16" Washer
a7 a04-02-010-1703 5/16" Lockwasher
48 902-01-010-1300 5/16-18 Hex Nut
49 901-01-060-0649 5/16-18 x. 1" Hex Hd Cap Screw
50 426-11-027-0006 Clawp
51 426-11-066-0001 Table Support Leg
52 426-11-054-0003 Bottom Guard
53 901-11-020-0808 5/16-18 x 1" Carriage Bolt
5 904-01-031-7717 Special Washer
55 902-01-010-1300 5/16-18 Hex Nut
56 426-11-054-0002 Top Guard
57 424-12-060-0003 Knob
58 904-01-031-7717 Special Washer
5 901 -11-020-0808 5/16-18 x 1" Carriage Bolt
60 426-11-754-0005 Warning Decal

13186



